
I 
I 
I 

. = - I . ,  
I 

CLASS A 
WATER AND/OR WASTEWATER UTILITIES 

FINANCIAL, RATE 
AND ENGINEERING 
MINIMUM FILING 
REQUIREMENTS 

OF 

SANLANDO UTILITIES CORPORATION 
Exact Legal Name of Utility 
Docket No.: 110257-WS 

VOLUME I11 (c) 

I 
I '  
I 

FOR THE 

Test Year Ended: December 31,2010 

(Volume Ill a-c) 

07993 OCT31 = 
'PSC - CUMMl SSlON CLERK 
1 J 



Sanlando Utilities Corporation 

Docket No. 110257-WS 

Seminole County 

25.30.440 (6)  
PERMITS 

Test Year Ended December 31,2010 



x _ ~ _ _ _ _ _ x " _ _  - ^^I" ~~ 

4349 Raid Sireel * PO, Box M.8 * Palalka, FL 32178-1429 f 
On the Internet at ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ , ~ ~ ,  

August 8,2006 

San la nd o Uti titile 3 Corporation 
[...]
claim that noncompliance was caused by an upset is final agency action subject to judicial review. 

d. 

[62-620.61 O(23) J 

.- 

.- 

I 

Executed in Orlando, Florida. 

Attachment(s): 
Discharge Monitoring Report 

STATE OF FLORIDA DEPARTMENT 
OF ENVIRONMENTAL PROTECTION 

Christianne C. Ferraro, P!E. 
Program Administrator 
Water Facilities 

Date: December 14,2009 

26 



Florida Department of 

L- 

Environmental Protection 
Central District 

3319 Maguire Boulevard, Suite 232 
Orlando, Florida 32803-3767 

Sent via e-mail: pcflynn@uiwater.com 

SANLANDO UTILITIES CORPORATION 
200 WEATERSFIELD AVENUE 
ALTAMONTE SPRINGS FL 32714 

ATTENTION PATRICK FLYNN 
REGIONAL DIRECTOR 

Seminole County - DW 
Woodlands Des Pinar WWTF 
File No. FLAOl1080-015-DW1P 
Permit Revision 

Dear Mr. Flynn: 

This permit revision is to incorporate the Wekiva Study Area Wastewater Management permit limitations for Total 
Nitrogen in the reclaimed water into the existing wastewater permit, in accordance with Rule 62-600.550, F.A.C. 
Effective April 12,201 1. 

The permit is herby revised to require bi-weekly monitoring and monthly reporting of Total Nitrogen, and to 
include the annual average limit of 6.0 mg/L TN for R-001 and 10.0 mg/L TN for R-002. The revised 
Discharge Monitoring Report (DMR) for the facility is attached and should be used beginning in May 2011. 

This letter must be attached to Wastewater Permit No. FLA011080 and becomes a part of and subject to all 
conditions of that permit. 

The Department’s proposed agency action shall become final unless a timely petition for an administrative hearing 
is filed under sections 120.569 and 120.57 of the Florida Statutes before the deadline for filing a petition. The 
procedures for petitioning for a hearing are set forth below. 

A person whose substantial interests are affected by the Department’s proposed permitting decision may petition for 
an administrative proceeding (hearing) under sections 120.569 and 120.57 of the Florida Statutes. The petition must 
contain the information set forth below and must be filed (received by the clerk) in the Office of General Counsel of 
the Department at 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399-3000. 

Petitions by the applicant or any of the parties listed below must be filed within fourteen days of receipt of this 
written notice. Petitions filed by any persons other than those entitled to written notice under section 120.60(3) of 
the Florida Statutes must be filed within fourteen days of publication of the notice or within fourteen days of receipt 
of the written notice, whichever occurs first. 

Under section 120.60(3) of the Florida Statutes, however, any person who has asked the Department for notice of 
agency action may file a petition within fourteen days of receipt of such notice, regardless of the date of publication. 

The petitioner shall mail a copy of the petition to the applicant at the address indicated above at the time of filing. 
The failure of any person to file a petition within the appropriate time period shall constitute a waiver of that 
person’s right to request an administrative determination (hearing) under sections 120.569 and 120.57 of the Florida 
Statutes. Any subsequent intervention (in a proceeding initiated by another party) will be only at the discretion of 
the presiding officer upon the filing of a motion in compliance with rule 28-106.205 of the Florida Administrative 
Code. 



A petition that disputes the material facts on which the Department’s action is based must contain the following 
information: 
(a) The name, address, and telephone number of each petitioner; the name, address, and telephone number of the 

petitioner’s representative, if any; the Department permit identification number and the county in which the 
subject matter or activity is located; 

(b) A statement of how and when each petitioner received notice of the Department action; 
(c) A statement of how each petitioner’s substantial interests are affected by the Department action; 
(d) A statement of all disputed issues of material fact. If there are none, the petition must so indicate; 
(e) A statement of facts that the petitioner contends warrant reversal or modification of the Department action; 
(Q A concise statement of the ultimate facts alleged, as well as the rules and statutes which entitle the petitioner to 

(g) A statement of the relief sought by the petitioner, stating precisely the action that the petitioner wants the 
relief; and 

Department to take. 

A petition that does not dispute the material facts on which the Department’s action is based shall state that no such 
facts are in dispute and otherwise shall contain the same information as set forth above, as required by rule 28- 
106.301. 

Because the administrative hearing process is designed to formulate final agency action, the filing of a petition 
means that the Department’s final action may be different from the position taken by it in this notice. Persons whose 
substantial interests will be affected by any such final decision of the Department have the right to petition to 
become a party to the proceeding, in accordance with the requirements set forth above. 

Mediation under section 120.573 of the Florida Statutes is not available for this proceeding. 

This action is final and effective on the date filed with the Clerk of the Department unless a petition is filed in 
accordance with the above. Upon the timely filing of a petition this order will not be effective until further order of 
the Department. 

Any party to the order has the right to seek judicial review of the order under section 120.68 of the Florida Statutes, 
by the filing of a notice of appeal under rule 9.1 10 of the Florida Rules of Appellate Procedure with the Clerk of the 
Department in the Office of General Counsel, Mail Station 35, 3900 Commonwealth Boulevard, Tallahassee, 
Florida, 32399-3000; and by filing a copy of the notice of appeal accompanied by the applicable filing fees with the 
appropriate district court of appeal. The notice of appeal must be filed within 30 days from the date when the final 
order is filed with the Clerk of the Department. 

Executed in Orlando, Florida. 

STATE OF FLORIDA DEPARTMENT 
OF ENVIRONMENTAL PROTECTION 

I 

Christianne C .  Ferraro, P.E. / 
Program Administrator 
Water Facilities 
3319 Maguire Boulevard, Suite 232 
Orlando, FL 32803-3767 
Phone: (407)894-7555 

Date: March 18,201 1 



FILING AND ACKNOWLEDGMENT 

Filed, on this date, pursuant to Section 120.52, F.S., with the designated Department Clerk, receipt of which is 
hereby acknowledged. 

March 18.20 1 1 
Clerk Date 

CCFImcclcs 

Enclosure: Revised DMR 

cc: Wastewater Compliance Section (via e-mail) 

CERTIFICATE OF SERVICE 

This is to certify that this PERMIT REVISION and all copies were mailed before the close of business on 
/ - 7  

. . 5 * , x  44,' 
March 18,201 1 to the listed persons by """3 



e Florida Department of 
Environmental Protect ion 

"- 

I- 

PERMITTEE: 

c 

Central District 
3319 Maguire Boulevard. Suite 232 

Orlando. Florida 32803-3767 

STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

Sanlando Utilities Corp 

RESPONSIBLE OFFICIAL: 
Patrick Flynn 
200 Weathersfield Ave 
Altamonte Springs, Florida 32714-4027 
(407) 869- 19 19 

FACILITY: 

Wekiva Hunt Club WWTF 
144 Ledbury Dr 
Longwood, FL 32779-4609 
Seminole County 
Latitude: 28'41' 49.73" N Longitude: 81'26' 1.05" W 

PERMIT NUMBER: FL0036251-017 (Major - 
Reclassification pending) 

ISSUANCE DATE: March 31,2011 
EXPIRATION DATE: March 30,2016 

FILE NUMBER: FL003625 1-01 7-DW 1P 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida 
Administrative Code (F.A.C.) and constitutes authorization to discharge to waters of the state under the National Pollutant 
Discharge Elimination System. This permit does not constitute authorization to discharge wastewater other than as expressly 
stated in this permit. The above named permittee is hereby authorized to operate the facilities in accordance with the 
documents attached hereto and specifically described as follows: 

WASTEWATER TREATMENT: 

An existing 2.90 MGD annual average daily flow (AADF) activated sludge domestic wastewater treatment facility consisting 
of three (3) contiguous package wastewater treatment plants (0.97 MGD design capacity, each), connected in parallel with 
manual influent screening, aeration, clarification, chemical feed facilities, disinfection by chlorination, tertiary filtration, 
dechlorination, two (2) 3.0 MG reclaimed water storage tanks, aerobic digestion of residuals and dewatering by one (1) 
vacuum assisted drying bed and one (1) Somat screw press. 

REUSE OR DISPOSAL: 

Surface Water Discharge D-001: An existing 2.9 MGD AADF discharge to Sweetwater Creek, Class I11 fresh waters, 
(WBID# 2956) being reduced to 0.87 MGD annual average daily flow (maximum at permitted capacity - limited to no more 
than 30% of annual plant flow), in compliance with Rule 62-600.550(8)@), FAC. The outfall is approximately one foot in 
length and discharges at a depth of approximately zero feet. The point of discharge is located approximately at latitude 
28'41' 52" N, longitude 81'25' 53" W and located in WBID#2956. 

Land Application R-001: An existing 0.4 MGD annual average daily flow permitted capacity rapid infiltration basin system. 
R-001 is a reuse system which consists of four rapid infiltration basins with an approximate wetted area of 338,000 square 
feet located approximately at latitude 28'42' 5" N, longitude 81'24' 27" W. 



.- 

.- 

PERMITTEE: Sanlando Utilities Corp 
FACILITY: Wekiva Hunt Club WWTF 

PERMIT NUMBER FL003625 1-01 7 
EXPIRATION DATE: March 30,2016 

Land Application R-002: An existing 2.603 MGD annual average daily flow permitted capacity slow-rate public access 
reuse system. R-002 is a reuse system which consists of a reclaimed water transmissioddistribution system for public access 
irrigation of the Wekiva Hunt Club Community, two (2) golf courses (Trophy Club Golf Course [f.k.a. Sabal Point Golf 
Course] and Wekiva Golf Course), parks, playgrounds, landscaped areas, plant nursery (Lake Brantley Plant Corp.), road 
medians and right of ways and a reclaimed water transmission main interconnected to the City of Altamonte Springs 
reclaimed water transmission system for irrigation under a reclaimed water reuse agreement (1.4 mgd) as shown in the 
attached Reuse Service Area Map. Reclaimed water is stored in a storm water management pond, located at the Trophy Club 
Golf Course, in accordance with Conditions 1V.A. 16. and 1V.A. 17. of this permit and at the two (2) on-site 3.0 MG reclaimed 
water storage tanks. Land application system R-002 is located approximately at latitude 29" 42' 16" N, longitude 81" 26' 23" 
W. 

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet and 
Part I through Part IX on pages 1 through 36 of this permit. 

.- 

I- 

,- 

2 



I I I 

PERMITTEE: Sanlando Utilities Corp 
FACILITY: Wekiva Hunt Club WWTF 

I I 1 1 1 I I 

FL0036251-017 PERMIT NUMBER: 
EXPIRATION DATE: March 30,2016 

i I i i i 

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Surface Water Discharges 
1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to discharge effluent fiom 

Outfall D-001 to Sweetwater Creek. Such discharge shall be limited and monitored by the permittee as specified below and reported in accordance with 
Permit Condition I.C.8.: 

3 



PERMITTEE: Sanlando Utilities Corp 
FACILITY: Wekiva Hunt Club WWTF 

PERMIT NUMBER FL003625 1-01 7 
EXPIRATION DATE: March 30,2016 

2. 

3. 

4. 

5. 

6. 

7. 

Effluent samples shall be taken at the monitoring site locations listed in Permit Condition I.A.1. and as 
described below: 

FLW-4 
EFA-1 Sampling point after disinfection 
EFD- 1 Outfall Box 
EFD-2 

Flow meter at dechlorination tank 

End of outfall discharge pipe 

Hourly measurement of pH and total residual chlorine for disinfection during the period of required operator 
attendance may be substituted for continuous measurement. [Chapter 62-601, Figure 21 

A recording flow meter with totalizer shall be utilized to measure flow and calibrated at least once every 12 
months. [62-601.200(17) and .500(6)] 

The effluent limitation for the monthly geometric mean for fecal coliform is only applicable if 10 or more 
values are reported. If fewer than 10 values are reported, the monthly geometric mean shall be calculated and 
reported on the Discharge Monitoring Report. [62-600.440(4)(~)] 

Total residual chlorine must be maintained for a minimum contact time of 15 minutes based on peak hourly 
flow. [62-600.440(4)(b), (5)(b), and (6)(b)J 

The permittee shall comply with the following requirements to evaluate chronic whole effluent toxicity of the 
discharge from outfall D-001. 

a. Effluent Limitation 
(1) In any routine or additional follow-up test for chronic whole effluent toxicity, the 25 percent inhibition 

concentration (IC25) shall not be less than 100% effluent. [Rules 62-302.530(61) and 62-4.241( I)@), 
F.A .C .] 

[Rule 62-302.500( l)(a)4. and 62-4.241(1)(a), F.A.C.] 
(2) For acute whole effluent toxicity, the 96-hour LC50 shall not be less than 100% effluent in any test. 

b. Monitoring Frequency 
Routine toxicity tests shall be conducted once every three months, the first starting within 60 days of 
the issuance date of this permit and lasting for the duration of this permit. 
Upon completion of four consecutive valid routine tests that demonstrate compliance with the effluent 
limitation in 7.a.( 1) above, the permittee may submit a written request to the Department for a 
reduction in monitoring frequency to once every six months. The request shall include a summary of 
the data and the complete bioassay laboratory reports for each test used to demonstrate compliance. 
The Department shall act on the request within 45 days of receipt. Reductions in monitoring shall only 
become effective upon the Department's written confirmation that the facility has completed four 
consecutive valid routine tests that demonstrate compliance with the effluent limitation in 7.a.( 1) 
above. 
If a test within the sequence of the four is deemed invalid based on the acceptance criteria in EPA-821- 
R-02-013, but is replaced by a repeat valid test initiated within 21 days after the last day of the invalid 
test, the invalid test will not be counted against the requirement for four consecutive valid tests for the 
purpose of evaluating the reduction of monitoring frequency. 

c. Samdine: Reauirements . - .  
For each routine test or additional follow-up test conducted, a total of three 24-hr composite samples of 
final effluent shall be collected and used in accordance with the sampling protocol discussed in EPA- 
821-R-02-013, Section 8. 
The first sample shall be used to initiate the test. The remaining two samples shall be collected 
according to the protocol and used as renewal solutions on Day 3 (48 hours) and Day 5 (96 hours) of 
the test. 
Samples for routine and additional follow-up tests shall not be collected on the same day. 

4 



.-- 

PERMITTEE: Sanlando Utilities C o p  
FACILITY: Wekiva Hunt Club WWTF 

PERMIT NUMBER FL003625 1-017 
EXPIRATION DATE: March 30,2016 

d. Test Requirements 
(1) Routine Tests: All routine tests shall be conducted using a control (0% effluent) and a minimum of five 

test dilutions: loo%, So%, 25%, 12.5%, and 6.25% final effluent. 
(2) The permittee shall conduct a daphnid, Ceriodaphnia dubia, Survival and Reproduction Test and a 

fathead minnow, Pimephales promelas, Larval Survival and Growth Test, concurrently. 
(3) All test species, procedures and quality assurance criteria used shall be in accordance with Short-term 